

AWTA PRODUCT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
Phone (03) 9371 2400

TEST REPORT

Client : Aventino Group Pty Ltd T/AS Wonderwood Floors
Unit 1/27 Leeds Street
Rhodes NSW 2138

Test Number : 21-005048
Issue Date : 4/11/2021
Print Date : 5/11/2021

Sample Description Clients Ref : "20mm Engineered Timber Flooring"
Engineered flooring
Colour : Oak
End Use : Flooring
Nominal Composition : Solid Oak veneers adhered to a Multi layer plywood
Nominal Mass per Unit Area/Density : 12.4kg/m²
Nominal Thickness : 20mm

AS/NZS 2098.11-2005

Formaldehyde Release

Date of Testing 28-10-2021
Test Result: 0.17 mg/L

Test pieces: 10 pieces were prepared
Conditions: 20+/-2degC and 65+/-5% Relative Humidity for 7 days

Tested at AWTA JSIC JinAo Testing Co Ltd

253456

54614

Page 1 of 1

© Australian Wool testing Authority Ltd
Copyright - All Rights Reserved

Samples, and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. The above test results are designed to provide THE CLIENT WITH GUIDANCE INFORMATION ONLY.

This document shall not be reproduced except in full and shall be rendered void if amended or altered.

This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved in advance by the Managing Director of AWTA Ltd.



Fiona McDonald
APPROVED SIGNATORY

MICHAEL A. JACKSON B.Sc.(Hons)
MANAGING DIRECTOR